
 
 

 

  

 

Trent A. Dougherty, MBI Executive Director 
James Lane, MBI Board President 

      

Biological and Water Quality Assessment of the 
Upper Des Plaines River 2022 

Mill Creek at Hunt Club Rd. (11-2) Des Plaines River at U.S. Rt. 41 (13-3) 

Des Plaines River at Buckley Rd. (13-16) Des Plaines River at Palatine Frontage Rd. (16-1) 



MBI/2024-3-1 Upper Des Plaines Bioassessment 2022 May 15, 2024 

 
 

Report citation: 
 
Midwest Biodiversity Institute (MBI). 2024. Biological and Water Quality Assessment of the 

Upper Des Plaines River 2022. Lake County, Illinois. Technical Report MBI/2024-3-1. 
Hilliard, OH 43206. 92 pp. + appendices. 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
[...]
aquatic environment such as pollutant discharges (permitted and unpermitted), land 
use effects, and habitat modifications. 

 Exposure indicators are those which measure the effects of stressors and can include 
whole effluent toxicity tests, tissue residues, and biomarkers, each of which provides 
evidence of biological exposure to a stressor or bioaccumulative agent. 

 Response indicators are generally composite measures of the cumulative effects of 
stress and exposure and include the more direct measures of community and 
population response that are represented here by the biological indices which comprise 
the Illinois EPA biological endpoints. 

 

Causal Associations 
Describing the causes and sources associated with biological impairments in the study area 
involved the interpretation of multiple lines of evidence that included water chemistry, 
sediment chemistry, habitat, and effluent data, a general knowledge about upstream land uses, 
and biological response signatures within the biological data itself. The assignment of causes 
and sources of biological impairment result from the association of the impairment with 
exceedances of water quality criteria or other response-based thresholds and the proximity to 
sources of pollution. This process was strengthened by the availability of regionally derived 
stressor effect thresholds from the NE IL IPS (MBI 2020a) that classified stressor levels into 
excellent, good, fair, poor, and very poor categories. 
 

RESULTS - CHEMICAL/PHYSICAL WATER QUALITY 

Chemical/physical water quality in the 2022 study area was characterized by grab sample data 
collection for the water column 4-6 times at each Tier 1-3 sites during summer-fall base flows 
and by hand held meter only at Tier 4 sites. Commonly detected chemical parameters were 
compared either to the criteria in the Illinois WQS, Illinois EPA non-standard benchmarks, 
reference benchmarks, and/or biologically derived thresholds from the NE Illinois IPS tool and 
IPS Dashboard (MBI 2020a). As such, the chemical/physical data herein serves as an indicator of 
the degree of exposure and stress in support of using the biological data to assess the 
attainment of designated aquatic life uses and to assist in assigning associated causes and 
sources. Parameter groupings included field, demand, ionic strength, nutrients, heavy metals, 
and organic compounds. Bacteria data were collected by grab samples and were used primarily 
to determine the status of recreational uses in accordance with U.S. EPA National Water Quality 
Criteria (U.S. EPA 2012). 
 

Flow Regime 

 
The flow regime of the 2022 study area during the period of May 1 – October 31 was 
characterized by examining the flow hydrograph for the 2016, 2018, 2020, and 2022 monitoring 



MBI/2024-3-1 Upper Des Plaines Bioassessment 2022 May 15, 2024 

25 | P a g e  
 

years based and a frequency plot of all years 2016-22 based on the U.S. Geological Survey 
gauge on the Des Plaines River at Gurnee, IL (05528000; Figure 4). The flow regime in 2016 had 
the lowest sustained flows among the four years examined in the hydrograph (Figure 5, upper) 
with minimum daily flows below the seven-day ten-year (Q7,10 )low flow of 37 cfs and the 
median below the 50th percentile flow of 110 cfs. The upper quartile flow was below the 75th 
percentile flow of 239 cfs and the statistical maximum was 400 cfs with the maximum outlier at 
700 cfs. However, the boxplot of all years showed 2021 to have the lowest flow among the 
seven (7) years examined (Figure 4, lower). Spates of elevate flow were missing entirely with a 
maximum of less than 240 cfs. Twenty-five (25) percent of the minimum flows in 2021 were at 
or below the Q7,10 low flow of 37 cfs. Flows were also low in 2022 with a pattern similar to 2016 
with both having extended periods of low flows and slightly higher peak flows below 1000 cfs. 
Compared to 2016 and 2018 flows were much more variable and higher in 2018 and 2020. 
More than three fourths of daily flows exceeded the 50th percentile flow of 110 cfs and a 
statistical maximum of nearly 1500 cfs, well above the flood stage of 1080 cfs. The highest 
outlier was above 2000 cfs. Daily flows in 2020 were more compressed with a range of <100 cfs 
to a statistical maximum of 700 cfs, but with an extremely wide range of outliers ranging 
upwards to nearly 2400 cfs and most above the flood stage of 1080 cfs. All of the extreme high 
flows occurred prior to mid-June whereas extreme peaks in 2018 flows occurred in July, 
September, and October and enough to interfere with planned sampling events. Peak flows in 
2020 were of a lesser magnitude, but occurred in July and September and enough to interfere 
with aspects of the monitoring that require extended periods of base flows. 
 

Point Source Effluent Quality 

 
Point source discharges of treated wastewater are a significant contribution of pollutant 
loadings to the upper Des Plaines River mainstem with design average flows of 78.7 MGD 
(MGD; or 121.8 cubic feet/second [cfs]) among seven (7) major wastewater treatment plants 
(WWTPs; Table 4). This total comprises 329% of the Q7,10 flow of 37 cfs and 110% of the median 
(50th percentile) flow of 110 cfs at the USGS Gurnee Gage. In 2022, the annual average 
discharge flow totaled 48.7 MGD (75.3 cfs) of treated wastewater (61.9% of the total average 
design flows) which comprised 68% of the median river flow of 110 cfs. As a result, the Upper 
Des Plaines is considered to be “effluent dominated” which consists primarily of discharged 
treated wastewater during periods of low flows (Onnis-Hayden et al. 2006). The NSWRD 
Waukegan, NSWRD Gurnee, and Lake Co. DPW Des Plaines facilities comprised 67-86% of the 
flow and loadings discharged to the Des Plaines River. Summaries of the 2022 flow and loads 
from each facility follow in their order of occurrence along the Des Plaines River mainstem from 
upstream to downstream (Figure 6). 
 

Lake Co. DPW Mill Creek WWTP 
The Lake Co. Department of Public Works (DPW) Mill Creek WWTP discharged an annual 
average flow of 0.7 MGD (NPDES Permit No. IL0071366) which was 1.4% of the total among the 
seven (7) major treatment plants that directly impact the mainstem of the Des Plaines River 
(Table 4; Figure 6). The Mill Creek WWTP discharges to Mill Creek one mile upstream of the  



MBI/2024-3-1 Upper Des Plaines Bioassessment 2022 May 15, 2024 

26 | P a g e  
 

  

Figure 5. River flow measured daily (upper) and seasonally (lower) at the USGS gauge on the 
Des Plaines River (USGS 05528500) near Gurnee, IL during May 1-October 31, 2016-22. The 
horizontal lines are the flood stage, 75th percentile, 50th percentile, and the seven-day, ten 
year (Q7,10) critical low flows. 

2016

2018

2020

2022

0

500

1000

1500

2000

2500

May/1 Jul/1 Sep/1 Nov/1

Flood Stage (1080 cfs)
75th Percentile Flow (239 cfs)
50th Percentile Flow (110 cfs)
Q

7,10
 flow (37 cfs)

Des Plaines River at Gurnee, IL USGS 05528000

0

500

1000

1500

2000

2500

3000

3500

2016 2017 2018 2019 2020 2021 2022

D
is

c
h

a
rg

e
 (

c
fs

)

 

Des Plaines River at

Gurnee, IL

USGS 05528000

Flood Stage (1080 cfs)
75th Percentile Flow (239 cfs)
50th Percentile Flow (110 cfs)
Q

7,10
 flow (37 cfs)



MBI/2024-3-1 Upper Des Plaines Bioassessment 2022 May 15, 2024 

27 | P a g e  
 

     

 

Figure 6. Proportions of third quarter (July 1-September 30) averages of effluent flow (MGD) and pollutant loadings (lbs./day) 
discharged by seven (7) major WWTPs to the mainstem Des Plaines River in 2022. Discharges are listed in order from upstream to 
downstream in the inset table below the pie charts. 

Facility

River

Mile

Flow 

(MGD)

CBOD5 

(lbs/day)

TSS 

(lbs/day)

NH3-N 

(lbs/day)

NO3-N 

(lbs/day)

Total P 

(lbs/day)

1- LCDPW-Mill Creek 102.0 0.7 6.3 8.2 0.7 43.0 0.7

2- NSWRD-Waukegan WRF 98.1 18.2 72.7 129.5 7.8 2561.7 122.2

3- NSWRD-Gurnee WRF 95.5 12.4 55.0 73.3 5.2 2137.7 58.4

4- Villiage of Libertyville 84.8 2.3 21.7 35.6 2.2 334.9 16.9

5- Village of Mundelein 84.6 2.9 19.7 NR 1.2 392.7 21.0

6- LCDPW-New Century Town WWTP 82.3 3.2 33.8 96.1 2.2 140.1 16.1

7- LCDPW- Des Plaines River WWTP 76.4 9.1 91.5 89.2 8.4 655.6 39.2

2022 Totals 48.7 300.7 431.9 27.7 6265.7 274.6
NR - not reported.

0.7

18.2

12.4

2.3

2.9

3.2

9.1

2022 Flow (MGD) 1- LCDPW-Mill Creek

2- NSWRD-Waukegan WFR

3- NSWRD-Gurnee WRF

4- Villiage of Libertyville

5- Village of Mundelein

6- LCDPW-New Century Town
WWTP

7- LCDPW- Des Plaines River

6.3

72.7

55.0

21.719.7

33.8

91.5

2022 CBOD (LBS/Day) 1- LCDPW-Mill Creek

2- NSWRD-Waukegan WFR

3- NSWRD-Gurnee WRF

4- Villiage of Libertyville

5- Village of Mundelein

6- LCDPW-New Century Town
WWTP

7- LCDPW- Des Plaines River

8.2

129.5

73.3
35.6

0.0

96.1

89.2

2022 TSS (LBS/Day) 1- LCDPW-Mill Creek

2- NSWRD-Waukegan WFR

3- NSWRD-Gurnee WRF

4- Villiage of Libertyville

5- Village of Mundelein

6- LCDPW-New Century Town
WWTP

7- LCDPW- Des Plaines River

0.7

7.8

5.2
2.2

1.2

2.2

8.4

2022 NH3-N (LBS/Day) 1- LCDPW-Mill Creek

2- NSWRD-Waukegan WFR

3- NSWRD-Gurnee WRF

4- Villiage of Libertyville

5- Village of Mundelein

6- LCDPW-New Century Town
WWTP

7- LCDPW- Des Plaines River

43.0

2561.7

2137.7

334.9

392.7

140.1
655.6

2022 NO3-N (LBS/Day) 1- LCDPW-Mill Creek

2- NSWRD-Waukegan WFR

3- NSWRD-Gurnee WRF

4- Villiage of Libertyville

5- Village of Mundelein

6- LCDPW-New Century Town
WWTP

7- LCDPW- Des Plaines River

0.7

122.2

58.4

16.9

21.0

16.1

39.2

2022 Phosphorus (LBS/Day) 1- LCDPW-Mill Creek

2- NSWRD-Waukegan WFR

3- NSWRD-Gurnee WRF

4- Villiage of Libertyville

5- Village of Mundelein

6- LCDPW-New Century Town
WWTP

7- LCDPW- Des Plaines River



MBI/2024-3-1 Upper Des Plaines Bioassessment 2022 May 15, 2024 

28 | P a g e  
 

confluence with the Des Plaines River and it is the uppermost major facility that directly affects 
the mainstem. The design average flow (DAF) for the facility is 0.9 million gallons per day (MGD) 
and the design maximum flow (DMF) for the facility is 2.1 MGD. Treatment consists of 
screening, grit removal, activated sludge, sedimentation, filtration, ultraviolet disinfection, 
sludge handling facilities, and biological phosphorus removal with chemical addition as a 
backup system. In terms of 2022 effluent quality, the Mill Creek WWTP discharged the lowest 
proportion of loadings of CBOD5 (2.1%), TSS (1.9%), NH3-N (2.6%), NO3-N (0.7%), and total P 
(0.2%; Figure 4). 
 

NSWRD Waukegan WRF 
The North Shore Water Reclamation District (NSWRD) Waukegan Water Reclamation Facility 
(WRF) discharged an annual average flow of 18.2 MGD (NPDES Permit No. IL0030244) which 
was 37.4% of the total among the seven (7) major treatment plants that directly impact the 
mainstem of the Des Plaines River (Table 4; Figure 5). The design average flow (DAF) for the 
facility is 22.0 million gallons per day (MGD) and the design maximum flow (DMF) is 44.0 MGD. 
Treatment consists of screening, grit removal, excess flow treatment, Imhoff tanks, primary 
settling, two-stage activated sludge, phosphorus removal, rapid sand filters, and ultraviolet (UV) 
disinfection. Sludge treatment includes gravity belt thickening, belt press dewatering, drying, 
and landfill disposal/land application. The NSWRD is a member of the Des Plaines Watershed 
Workgroup (DRWW). In 2022 the Waukegan WRF discharged the highest proportion of loadings 
of TSS (30.0%), NO3-N (40.9%), and total P (44.5%), and the second highest loadings of CBOD5 
(24.2%) and NH3-N (28.1%). 
 

NSWRD Gurnee WRF 
The NSWRD Gurnee Water Reclamation Facility (WRF) discharged an annual average flow of 
12.4 MGD (NPDES Permit No. IL0035092) which was 25.5% of the total among the seven (7) 
major treatment plants that directly impact the mainstem of the Des Plaines River (Table 4; 
Figure 5). The design average flow (DAF) for the facility is 23.6 million gallons per day (MGD) 
and the design maximum flow (DMF) for the facility is 47.2 MGD. Treatment consists of 
screening, grit removal, excess flow treatment, two-stage activated sludge, primary and 
secondary clarifiers, biological phosphorus removal, tertiary filtration, UV disinfection, sludge 
processing and drying. In terms of 2022 effluent quality the Gurnee WRF discharged the second 
highest proportion of NO3-N (34.1%) and total P (21.3%), the third highest proportion of CBOD5 
(18.3%), and NH3-N (18.9%) loadings, and the fourth highest loading of TSS (17.0%). 
 

Libertyville WWTP 
The Libertyville WWTP discharged an annual average flow of 2.3 MGD (NPDES Permit No. 
IL0029530) which was 4.7% of the total among the seven (7) major treatment plants that 
directly impact the mainstem of the Des Plaines River (Table 4; Figure 5). The design average 
flow (DAF) for the facility is 4.0 million gallons per day (MGD) which is also the design maximum 
flow (DMF). Treatment consists of screening, grit removal, primary sedimentation, activated 
sludge, final clarifiers, filtration, disinfection (chlorination and dechlorination), sludge handling 
facilities, and excess flow treatment and disinfection. Libertyville is a member of the Des Plaines 



MBI/2024-3-1 Upper Des Plaines Bioassessment 2022 May 15, 2024 

29 | P a g e  
 

Watershed Workgroup (DRWW). In terms of 2022 effluent quality the Libertyville WWTP 
discharged the fourth highest proportion of loadings of NH3-N (7.9%), the fifth highest 
proportion of loadings of CBOD5 (7.2%), TSS (8.2%), NO3-N (5.3%), and total P (6.2%). The 2022 
loading of NH3-N of 2.2 lbs./day was a substantial decline from the 21.1 lbs./day in 2020. 
 

Mundelein WWTP 
The Mundelein WWTP discharged an annual average flow of 2.9 MGD (NPDES Permit No. 
IL0029530) which was 6.0% of the total among the seven (7) major treatment plants that 
directly impact the mainstem of the Des Plaines River (Table 4; Figure 5). The design average 
flow (DAF) for the facility is 4.0 million gallons per day (MGD) and the design maximum flow 
(DMF) for the facility is 5.0 MGD. Treatment consists of screening, grit removal, primary 
sedimentation, activated sludge, final clarifiers, filtration, disinfection (chlorination and 
dechlorination), sludge handling facilities, and excess flow treatment and disinfection. 
Mundelein is not a member of the Des Plaines Watershed Workgroup (DRWW). In terms of 
2022 effluent quality the Mundelein WWTP discharged the fourth highest proportion of 
loadings of NO3-N (6.3%) and total P (7.7%), and the sixth highest loadings of CBOD5 (6.5%), 
NH3-N (7.9%) and total P (1.2%). TSS was not reported in 2022. 
 

Lake Co. DPW New Century Town WWTP 
The Lake Co. Department of Public Works (DPW) New Century Town WWTP discharged an 
annual average flow of 3.2 MGD (NPDES Permit No. IL0022071) which was 6.5% of the total 
among the seven (7) major treatment plants that directly impact the mainstem of the Des 
Plaines River (Table 4; Figure 5). The design average flow (DAF) for the facility is 2.9 million 
gallons per day (MGD) and the designed maximum flow (DMF) for the facility is 6.0 MGD. 
Treatment consists of screening, grit removal, activated sludge, settling, filtration, disinfection, 
and sludge handling facilities. Lake Co. is a member of the Des Plaines Watershed Workgroup 
(DRWW). In terms of 2022 effluent quality the Lake Co. New Century Town WWTP discharged 
the second highest loadings of TSS (22.3%), the fourth highest proportion of loadings of CBOD5 
(11.2 %), and second lowest proportions of NO3-N (2.2%) and total P (5.9%) loadings. 
 

Lake Co. DPW Des Plaines WWTP 
The Lake Co. Department of Public Works (DPW) Des Plaines WWTP discharged an annual 
average flow of 9.1 MGD (NPDES Permit No. IL0022055) which was 18.6% of the total among 
the seven (7) major treatment plants that directly impact the mainstem of the Des Plaines River 
(Table 4; Figure 5). The Des Plaines WWTP discharges to Aptakisic Creek 0.8 miles upstream of 
the confluence with the Des Plaines River and it is the lowermost major facility that directly 